
Operator's Manual

S3 / S3 hydra
S2 / S2 hydra / S2-Trail

Spare Parts List





3

S3 
Chassis..............................................................................................................................................................................................4
Hopper...............................................................................................................................................................................................4
Transmission...................................................................................................................................................................................10
Agitator............................................................................................................................................................................................14

S3 hydra 
Chassis..............................................................................................................................................................................................4
Hopper...............................................................................................................................................................................................4
Transmission...................................................................................................................................................................................12
Agitator............................................................................................................................................................................................14

S2 
Chassis..............................................................................................................................................................................................6
Hopper...............................................................................................................................................................................................6
Transmission...................................................................................................................................................................................10
Agitator............................................................................................................................................................................................14

S2 hydra 
Chassis..............................................................................................................................................................................................6
Hopper...............................................................................................................................................................................................6
Transmission...................................................................................................................................................................................12
Agitator............................................................................................................................................................................................14

S2-Trail 
Chassis..............................................................................................................................................................................................6
Hopper...............................................................................................................................................................................................6
Transmission.....................................................................................................................................................................................8
Plough handles..................................................................................................................................................................................8
Agitator............................................................................................................................................................................................14

Notes 
Notes...............................................................................................................................................................................................16

Table of Contents

S2
hydra
S2

trail
S2

hydra
S3S3



S3 / S3 hydra
Spare parts list

0407-99 09184

39

40

42

24

2423

41
48

1

9 5 7 10

3

2

11

43

23
24

31
11

23

24
43 31

19

13

12

14

20

21

24 2522

23

27

26

47

46

28

29

17 1815

30

11

31

2443

23

333231

44

35

34

36

4

24

23

31

49

8 50

6

37 51

38

45

52

53

53

16

4

S3
hydra
S3

Chassis / Hopper



S3 / S3 hydra
Spare parts list

50407-99 0918

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 2310-20  
2 6311-32  
3 2310-10  
4 2310-14  
5 9931-06 D12/19

   
   

   

   

   

   

6 9965-01 M12x35
7 9930-10 D13/27
8 9930-35 D13/24
9 9969-62 M12
10 9964-43 M12x25
11 6340-05  
12 2340-02  
13 2341-00  
14 2341-04  
15 2344-10  
16 2344-00  
17 9930-02 D6/12
18 9969-16 M6
19 2340-01  
20 6381-13  
21 2340-19  
22 6840-25  
23 9969-32 M8
24 9930-32 D8/17
25 9962-04 M8x20
26 9938-74  
27 6320-04  
28 2320-01  
29 9990-07  
30 2354-10  
31 9962-17 M8x25 MH
32 9930-54 D10 PA
33 2354-09  
34 9969-45 M10
35 9963-01 M10x25
36 2354-05  
37 2354-15  
38 4442-25  
39 2313-02  
40 2113-05  

47 9961-14 M6x25
48 9930-51 D8 PA
49 2310-15  
50 9965-03 M12x30
51 2354-17  
52 4581-29  
53 9934-32  
   
   
   
  
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

41 9962-20 M8x25 BH
42 9962-19 M8x12
43 6340-07  
44 2911-10  
45 2375-01  
46 9990-43  

0407-99 0918

5

S3
hydra
S3

C
ha

ss
is

 / 
H

op
pe

r

Chassis / Hopper



Parts List

PART NUMBERBeskrivelseGB DescriptionVarenummerStkPos

2110-01 Hopper 130L w/bolts S22110-0111

    12

2310-10Aflastning for røreværkDecompression agitator2310-1013

9963-12M10x30 DIN 933 A2Screw M10x30mm, A29963-1214

9930-25 Washer 10,5x30x2,5mm, A29930-2585

9968-44Sp.skive 10.5 x 21 x 2mm A2 Washer 10,5x21x2mm, A29968-4496

9969-45Låsemøtrik M10 m/nylon, A2Lock nut M10 w/nylon A29969-45107

9963-01M10x25mm A2Screw M10x25mm, A29963-0198

6340-05 Plastic bearing w/bolts6340-0529

2911-10 Spread cover 1m w/width S2-S32911-10110

2141-01 Connection rod S2/S32141-01111

2344-10 Shutter S-line2344-10112

2344-00 Shutter steer w/nut2344-00113

9930-02Skive 6,2x12,5x1,6 A2 DIN 125AWasher 6,2x12,5x1,6mm, A29930-02414

9969-16M6 selvlåsende møtrik A2 DIN 985Lock nut M6 w/nylon A29969-16415

2140-01 Regulation shaft S22140-01116

6840-30 Scalestop cpl.6840-30117

2140-09 Scale w/bolts2140-09118

6840-25 Scale w/rivet L + S-line6840-25119

9969-32M8 Låsemøtrik A2Lock nut M8 w/nylon A29969-321720

9930-32Skive 8.4x17x1.6 A2 DIN 125AWasher 8,4x16x1,6mm, A29930-322921

9962-05M8x25mm A2Screw M8x25mm, A29962-05422

9938-74Bøjlesplit 10 x 45 mmLinch pin 10x45mm9938-74123

6320-04Topstangsbolt ø25Top link pin, dia. 25x97mm6320-04124

2120-01Stel S2Frame S22120-01125

9990-14 Cover f/tube 40x40x3 RK black9990-14226

2354-10Aksel f/spredebred.skærm S2-S3Shaft f/spread w/guard S2-S32354-10127

9962-17Cup Head Square Neck BoltCarriage bolt M8x25mm, A29962-17928

9930-51Nylonskive 8,4 x 17 x 1,6mmNylon washer 8,4x17x1,6mm9930-51329

2354-09 Handle/fitting2354-09130

2354-05 Guard f/spread width S2-S32354-05131

2354-15Beslag f/forbind.stang f/skærmBracket f/conection rod2354-15132

2113-02Sold S2Sieve S22113-02133

2113-05 Hinge w/bolt f/sieve2113-05434

9930-54 Nylon washer M 109930-54235

2140-15 Handle2140-15136

6340-07Plastleje forstærkningPlactic bearing support6340-07437

9962-20M8x25 Buttonhead A2 ISO 7380Bolt M8x25mm A29962-20438

9962-19Hex-Head BoltScrew M8x12mm, A29962-19439

4442-25Fast forbindelsesstang f/DZConnection rod for S-line4442-25140

2354-17 Connection rod f/guard2354-17141

9934-31LåsefjederLock spring 1,75/94mm9934-31442

2310-14 Inspection hatch w/seal/lock2310-14143

2310-15Tætning ved inspektionslugeTightening, inspection hacth2310-15144

S2 / S2 Hydra / S2-Trail
Spare parts list

0406-51 09186

37

35

18

17

13
9

31

3

37

8

7

6

5

35
28

22

21

20

14

15

21

20

16

26

33

23

12

22

21

24
25

27

7

35
8 31

37

20
21

28

2821
20

10

3938

20

21

11

9

19

21

21

7

2
5

4

32

41

4029

42

86
67

27

10

26

25

24

2221

20

19

18

28
37

21
20

9

3528

16
36

20 21

21
22

11

12
13

15
14

20
21

37

9

28

20
21

34

38

21
39

33

3

4 5 7

8
5

6
7

44

4032

29
42

42 29

41

20
21

20
21

1

17

23

30

43

31

6

trail
S2S2

hydra
S2

Chassis / Hopper



S2 / S2 Hydra / S2-Trail
Spare parts list

70406-51 0918

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 2110-01  
2   
3 2310-10  
4 9963-12 M10x30
5 9930-25 D11/30

   
   

   

   

   

   

6 9968-44 D11/21
7 9969-45 M10
8 9963-01 M10x25
9 6340-05  
10 2911-10  
11 2141-01  
12 2344-10  
13 2344-00  
14 9930-02 D6/12
15 9969-16 M6
16 2140-01  
17 6840-30  
18 2140-09  
19 6840-25  
20 9969-32 M8
21 9930-32 D8/17
22 9962-05 M8x25
23 9938-74  
24 6320-04  
25 2120-01  
26 9990-14  
27 2354-10  
28 9962-17 M8x25 MH
29 9930-51 D8 PA
30 2354-09  
31 2354-05  
32 2354-15  
33 2113-02  
34 2113-05  
35 9930-54 D10 PA
36 2140-15  
37 6340-07  
38 9962-20 M8x25 BH
39 9962-19 M8x12
40 4442-25  

   
   
   
   
   
   
   
   
   
   
  
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

41 2354-17  
42 9934-31  
43 2310-14  
44 2310-15  
   
   

7

trail
S2S2

hydra
S2

C
ha

ss
is

 / 
H

op
pe

r

Chassis / Hopper

0406-51 0918



S2-Trail
Spare parts list

0407-61 09188

1

53

66

25
26

21
22
67
22
68

60

56

21
22

25

54

63
20

20
59

20

59

54

20
63

55

57

28

27

65
20

63

43
42
41
32

23
22
21

15

17
64

16

24

26

25

13

22

61

45
36
32
44

4640
31

3233

35
33

32

36
37

32
33

35

33
32

38
39

30

29

3029

58

47

22
21

48

20
63

48

20
63

18

17

52

19
20

34

10

8

11

9 7

2

56

12

4

3

51

50

49

14

62

8

trail
S2

Transmission / Plough handles



Parts List

Pos Stk Varenummer GB Description PART
NUMBER Beskrivelse

1 1 2860-11 Transmission FST-S2T 2860-11  

2 1 2351-01 Spreading disc w/bolts S2-S3 2351-01  

3 4 2350-10 Vane w/finger screw S-line 2350-10  

4 1 2160-90 Clutch f/spreading disc S2T 2160-90  

5 2 9933-11 Tension pin 5x40mm 9933-11  

6 2 9933-02 Tension pin 8x40mm 9933-02  

7 1 2351-10 Hub f/spreading disc 2351-10  

8 1 9934-27 Spring 2,5x32x71,5x5,5 9934-27  

9 1 2160-94 Bearing w/pin 2160-94  

10 1 2160-92 Axle f/spreading disc S2T 2160-92  

11 1 2160-98 Bearing set w/gasket 2160-98  

12 1 2160-97 Bearing housing f/clutch 2160-97  

13 1 2160-60 Bearing console f/transmission 2160-60 Bærekonsol for transmission

14 1 2161-09 Declutching fork f/bearing 2161-09  

15 1 2161-15 Plate for cable 2161-15 Modholdsplade for kabel

16 2 9961-06 Cap screw M6x30mm A2 9961-06 M6 x 30 A2 Unbraco - DIN 7984

17 6 9930-02 Washer 6,2x12,5x1,6mm, A2 9930-02 Skive 6,2x12,5x1,6 A2 DIN 125A

18 4 9969-16 Lock nut M6 w/nylon A2 9969-16 M6 selvlåsende møtrik A2 DIN 985

19 4 9962-19 Screw M8x12mm, A2 9962-19 Hex-Head Bolt

20 20 9930-32 Washer 8,4x16x1,6mm, A2 9930-32 Skive 8.4x17x1.6 A2 DIN 125A

21 6 9969-45 Lock nut M10 w/nylon A2 9969-45 Låsemøtrik M10 m/nylon, A2

22 11 9968-44 Washer 10,5x21x2mm, A2 9968-44 Sp.skive 10.5 x 21 x 2mm A2 

23 2 9963-12 Screw M10x30mm, A2 9963-12 M10x30 DIN 933 A2

24 4 9969-60 Nut M12, A2 9969-60 M12 Møtrik A2

25 12 9930-35 Washer 13x24x2,5mm, A2 9930-35 D13/24

26 6 9965-01 Screw M12x35mm, A2 9965-01 M12 x 35

27 1 2160-30 Handle with stop 2160-30  

28 1 2160-20 Cable for S2T complete 2160-20  

29 2 9963-15 Screw M10x20 A2 9963-15 U.s.skrue M 10x20 I.6 kant A2

30 2 9980-02 Wheel cpl. FST-S2T 9980-02  

31 1 2860-15 Axle f/ hub S2T-FST 2860-15  

32 8 9950-02 Ball bearing 6305-2RS 9950-02  

33 5 9937-40 Locking ring I 60 9937-40  

34 8 9990-28 Cover for dia. 10mm black 9990-28  

35 2 4457-02 Bearing tube f/L2-DZ-S2T 4457-02  

36 5 9937-00 Seeger ring U 25 9937-00 Seegerring U 25

37 1 2860-32 Collar f/transmision 2860-32  

38 1 9931-56 Key 8x7x25mm, round 9931-56  

39 1 2860-19 Exit shaft S2T-FST 2860-19  

40 1 2860-14 Gear wheel set FST-S2T 2860-14  

41 1 3260-04 Washer 3260-04  

42 1 9963-07 Countersunk screw M10x25 9963-07 Hexagon socket countersunk head cap screws

43 1 3260-05 Lid f/gear box 3260-05  

44 1 N/A  9930-62  

45 2 9936-36 Tightening ring 25x62x10 9936-36 Shaft Seal Ring

46 1 2860-39 Axle f/transmission S2T-FST 2860-39  

47 20 9969-31 Nut M8, A2 9969-31 M8 Møtrik A2

48 4 9962-04 Screw M8x20mm, A2 9962-04 M8x20 Bolt A2 DIN EN 24 017

49 1 2854-05 Mounting f/shield, left 2854-05  

50 1 2854-06 Mounting f/shield, right 2854-06  

Parts List

Pos Stk Varenummer GB Description PART
NUMBER Beskrivelse

51 1 2353-00 Guard infront of spread disc 2353-00  

52 4 9961-04 Screw M6x16mm, A2 9961-04 M6x16 A2 DIN EN 24 017

53 1 2160-40 Plough handles S2T-FST 2160-40 Stjært S2T-FST

54 2 2860-57 Draw eye  FST-S2T 2860-57  

55 1 2860-50 Top bar FST-S2T 2860-50  

56 1 2860-55 Tube f/top bar FST-S2T 2860-55  

57 1 9938-73 Split bow 8x50mm 9938-73  

58 20 9962-03 Screw M8x16mm, A2 9962-03 M8x16 A2 DIN 24017

59 2 9962-14 Bolt M8x65, A2 9962-14 M8 x 65

60 1 N/A  9963-05 Hex-Head Bolt

61 2 9963-01 Screw M10x25mm, A2 9963-01 M10x25mm A2

62 1 4460-01 Half for gear housing DZ-EX 4460-01  

63 13 9969-32 Lock nut M8 w/nylon A2 9969-32 M8 Låsemøtrik A2

64 2 9969-15 Nut M6, A2 9969-15 M6 MØTRIK A2 DIN 934

65 2 9962-11 Bolt M8x40mm, A2 9962-11 M8x40 bolt

66 2 9969-62 Lock nut M12 w/nylon A4 9969-62 M12

67 1 3250-08 Space 3250-08 Afstandsbøsning

68 1 9963-20 Bolt M10x80mm, A2 9963-20 M10x80 DIN 931

S2-Trail
Spare parts list

90407-61 0918

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 2860-11  
2 2351-01  
3 2350-10  
4 2160-90  
5 9933-11 Ø5x40

   
   

   

   

   

   

6 9933-02 Ø8x40
7 2351-10  
8 9934-27  
9 2160-94  
10 2160-92  
11 2160-98  
12 2160-97  
13 2160-60  
14 2161-09  
15 2161-15  
16 9961-06 M6x30
17 9930-02 D6/14
18 9969-16 M6
19 9962-19 M8x12
20 9930-32 D8/17
21 9969-45 M10 Lock nut
22 9968-44 D10/21
23 9963-12 M10x30
24 9969-60 M12
25 9930-35 D13/24
26 9965-01 M12x35
27 2160-30  
28 2160-20  
29 9963-15 M10x20 US
30 9980-02 6.00x9"
31 2860-15 Right
32 9950-02 6305 2RS
33 9937-40 I60
34 9990-28  
35 4457-02  
36 9937-00 U25
37 2860-32  
38 9931-56 8x7x25
39 2860-19 Left
40 2860-14 16/40 Teeth

47 9969-31 M8
48 9962-04 M8x20
49 2854-05 Left
50 2854-06 Right
51 2353-00  
52 9961-04 M6x16
53 2160-40  
54 2860-57  
55 2860-50  
56 2860-55  
57 9938-73  
58 9962-03 M8x16
59 9962-14 M8x65
60 N/A M10x60
61 9963-01 M10x25
62 4460-01  
63 9969-32 M8 Lock nut
64 9969-15 M6
65 9962-11 M8x40
66 9969-62 M12 Lock nut
67 3250-08  
68 9963-20 M10x80
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

41 3260-04  
42 9963-07 M10x25 US
43 3260-05  
44 N/A  
45 9936-36 Ø25x62x10
46 2860-39  

9

trail
S2

0407-61 0918

Transmission / Plough handles

Tr
an

sm
is

si
on

 / 
Pl

ou
gh

 h
an

dl
es



S2 / S3
Spare parts list

0408-00 011710

50

26

19

13

7

3

4

9

18

9

38

37

43
4140

35
35

33

47

16
9

17

35

5
6

21

25
24

44
48

48
51

44

45

42

44

39

36

33
46

49

31

32
30

29

27

23

22

20

9 15

14

10

40

12
11

8

2
1

2
40

41

34

46

10

S3 S2

Transmission



S2 / S3
Spare parts list

110408-00 0117

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 2350-01  
2 9962-19 M8x12
3 2350-10  
4 2351-01  
5 9933-11 Ø5x40

   
   

   

   

   

   

6 9933-02 Ø8x40
7 2351-10  
8 3262-03  
9 9950-02 6305-2RS
10 3262-05  
11 9933-17 Ø5x45
12 9933-12 Ø8x45
13 3265-02 15 Teeth
14 9969-15 M6
15 3260-03  
16 3260-04  
17 9963-07 M10x25
18 9937-00 U25
19 3265-01  
20 3261-02  
21 9936-10 Ø89,5
22 2363-15  
23 3263-20  
24 9936-09 Ø94
25 9990-90  
26 3263-11  
27 3263-12  
   

29 9936-49 38x52x7
30 3263-13  
31 9985-84  
32 9965-09 M12x35
33 9930-02 D6/12
34 2853-09  
35 9961-04 M6x16
36 2353-00  
37 2854-05 Left
38 2854-06 Right
39 9962-04 M8x20
40 9930-32 D8/17

47 9969-46 M10
48 3250-08  
49 9985-27  
50 2363-10  
51 9969-45 M10 Lock nut
   
   
   
   
   
  
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

41 9969-31 M8
42 3250-07  
43 9963-01 M10x25
44 9968-44 D10/21
45 9963-08 M10x110
46 9969-16 M6 Lock nut

0408-00 0117

11

S3 S2

Tr
an

sm
is

si
on

Transmission



S2 / S3 Hydra
Spare parts list

0408-01 011412

1

14
3

5

6

7
8

22

9

10

11

11
12

131415

21

20

19
18

17

16

23

23
26

51

2523
29

30

30

29

23

28

2

25

25

23

23
29

30

29

30

31

31

S2

S3

23
25

23

25

23

25

24

24

4

P = E

T = B

P = Oil in

Oil In

Oil Return

12

hydra
S2

hydra
S3

Transmission



S2 / S3 Hydra
Spare parts list

130408-01 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 2351-01  
2 9962-19 M8x12
3 2350-10  
4 9913-20 M8x10
5 2351-19  

   
   

   

   

   

   

6 9965-01 M12x35
7 9930-35 D13/24
8 9969-60 M12
9 2351-14  
10 9969-46 M10
11 9968-44 D11/21
12 9963-01 M10x25
13 9969-31 M8
14 9930-32 D8/17
15 9962-04 M8x20
16 9961-04 M6x16
17 9930-02 D6/14
18 9969-15 M6
19 2854-05 Left
20 2854-06 Right
21 2353-00  
22 9982-19 50ccm (S2)
22 9982-18 80ccm (S3)
23 9936-80 ½"
24 9983-46 S2
25 9990-92 ½" / ½"
26 9990-79 ½" T
27 9983-45  
28 9982-07 90/55L
29 9990-19  
30 9983-09 ½"
31 9983-49 S3
   
   
   
   
   
   
   
   

   
   
   
   
   
   
   
   
   
   
  
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

   
   
   
   
   
   

0408-01 0114

13

hydra
S2

hydra
S3

C
ha

ss
is

Tr
an

sm
is

si
on

Transmission



S2 / S2-Trail / S3
Spare parts list

0407-98 121214

1511

4

5

13

6

12

3

13
9

7

30

35

37

32

38

39

36

33

34

29

12

7

2

3

10

41

5

9

4

8

10

1 S2/S3

40 S2 Trail

11

10

14

14
10

22

25 23

24

26
28

28

27

21 Option

31

2

3
11 6

6

11

14

S2
hydra
S2

trail
S2

hydra
S3S3

Agitator



S2 / S2-Trail / S3
Spare parts list

150407-98 1212

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 2330-30 S2/S3
2 2330-31
3 2355-30
4 2330-05
5 2330-06
6 2330-34
7 2355-21
8
9 9930-02 D6/12

10 9930-35 D13/24
11 9961-12 M6x20
12 9962-19 M8x12
13 9969-16 M6
14 9969-62 M12
15 9969-70 M14

21 2386-01 Option
22 2891-05
23 2891-20
24 2386-05
25 9934-30
26 9962-04 M8x20
27 9969-32 M8
28 9930-32 D8x17
29 4056-10
30 2891-06
31 2891-10
32 4056-03
33 4056-04 Ø20x37x4
34 9913-20 M8x10
35 9935-10 M6
36 9936-44 Ø20x32x7
37 9937-09 I35
38 9937-15 U15
39 9950-01 6202 1RS

40 2160-77 S2-Trail
41 2160-78
42 2860-73
43 9961-13 M6x50

0407-98 1212

15

S2
hydra
S2

trail
S2

hydra
S3S3

A
gi

ta
to

r

Agitator



16

Notes



17

Notes



18

Notes





FIND MORE INFORMATION ON
www.bogballe.com

04
08

-0
2-

09
-1

8 
V

11


